18633

Certificate of conformity

Product: Lap Pad Set

Our supplier has confirmed that above product is polyester and PU Foam
which has been tested to meet CPSIA regulations and the flammability
test of 16 CFR 1610, March, 2008 Edition.

Further safety Certification is on the following pages.



Test Report No: TX40688A /2011 /PL Date: May 27, 2011 Page: 10F 3

Neotex Union Industries Co,, Lid.

No, 50, Huan Kung Road, Yung Kang Districl,

Tainan City, Taiwan R.O.C.

The following samples were submitted and idantified by the client as:

Sampie Descrption

Six samples as follows:
(A) Black brushed fabric + biack PU foam 2mm + white tricot
(B) White Velero (heod and loop)

Weighted Vest, Wrist/Leg ht Sets, Weighted Lap Pad,
Weight Blankets, Weight Sets For Bianket. Lap Pad And Vest

EVZ-0007, EVZ-0008, EVZ-0009, EVZ-0010, EVZ-0011 EVZ-0012,
EVZ-0013, EVZ-0014, EVZ-0015, EVZ-0016, EVZ-0017, EVZ-0018,
EVZ-0019,EVZ-0020, EVZ-0021, EVZ-0022, EVZ-0023, EVZ-0024,
EVZ-0025,EVZ-0026, EVZ-0027, EVZ-0028, EVZ-0028, EVZ-0030,
EVZ-0031,EVZ-0032, EVZ-0033, EVZ-0034, EVZ-0035, EVZ-0044,

EVZ-0045

As specified by dient, selected parts of the submitted sample(s) for
compliance with Public Law 110-314 (Consumer Product Safety
Improvement Act of 2008, CPSIA);-

1) Lead In accessible substrate materials

Please refar 1o naxt page(s)

Remark: Test results have been taken

Signed for and on behalf of
SGS Taiwan Lid.

Joanna zz

Wu Shu Y1, Joanna
Asst. Supervisor

from report number TX40898/2011/PL, Date: Apr. 21, 2011
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Test Report

Test Results:

No: TX40698A 12011 IPL

1) Lead in accessible substrate materials

Method (non-metailic materials): CPSC Test Method: CPSC-CH-E1002-08,1 ‘Standard Operation Procedure for
Determining Total Lead (Pb) in Non-Metal Children Product’

Date: May 27, 2011

Page: 20F 3

Test item (A) (B) © () | Permassibie Limit
Lead (Pb) ND | ND__ | __WND “ND 0.03 %
Conclusion PASS PASS PASS PASS =~

** The requirements for lead in substrate in children’s products is summarzad balow

Scope Requirement Effective date
Lead in acoossible substrate <0.01% 14 August 2011
1) Lead In accessible substrate materials

Method (metal materials). CPSC Test Method: CPSC-CH-E1001-08.1 'Standard Operating Procedure for
Determining Total Lead (Pb) In Children's Metal Products (Including Children's Metal Jewelry)',

Test iten ) G Permissible Lim 1
Lead (Pb) ND ND 0.03 %
Conclusion PASS PASS =

** The requiremens for lead In substrate in children's products is summarnzed below

Scope

Effective date |

Lead In accessible substrate

£001%

14 August 2011

wn =

ND = Not Detected
Method Detection Limit = 0.002 %
Composite test has been performed and the result is calculated using the minimum

sample weight,

This test was conducted at SGS Tatwan Lid. Chemical Lab — Talpel which is & CPSC accredited fab for Total Lead

Testing.

s St fignt sl

AR SAGNFOUART - TRGERED

h-.n-i-n

ERERnUREGERD A

*** End

P
oy s 4

of Report ***

¢mmmu~n«-
ity
I G R =
$G8 Tolwan (sd, l 3 momu Wy K Dy, New uwcn T /9 LT SR ER BN
3721 warw.in g cum
Wowrher o L32 “mvy

—u!thqnuuuun.ﬂ-&-uﬂnuu&dlh-.mum-nl

mn'.-' lh*mm

TWA4894 1




I(m)wwamwmmmmmmrm mmmummwmm
were testad and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer
Product Safety Improvement Act) or any other Act enforced by the CPSC and checked on the list below,

Product/Component description provided by submitter:
Sample description : Six samples as follovs.

P.O./Ref. No: |
Manufacturer: /
Supplier : {

Citations
Wearing Aoparel ﬂamvmbllty 16 CFR 1610
Flmbllly Standard for Children's Sleepwear 16CFR 1815 and 1616
Small Parts 16 C.F.R Part 1501 and 1500.50 - 53
Sharp Points and Edges 16CFR 1500.48 and 40
Lead Paint Ban 16 CFR. 1303
ead in substrate CPSIA Section 101
Phthalates CPSIA Section 108
armmabilty of Carpets and Rugs (16 CFR 1630 and 1631)
ammabilty of Maltress Pads (16 CFR 1632)
Standard for the fiammability of vinyl plastic fim (18 CFR 1611)

UDDU:DDUUD
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Date of TP testing.  Apr. 14 to Age. 20, 2011
TPCA (Third Party Conformity Assessment Bocy):

Place of TP testing: Taiwan

Test Report No.: TX40698A/2011/PL

TPCA U@W number: 886-2-22993279

The information on this shest is ONLY applicable for the product tested in this report. This document
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